
WB0WB072072009009001A01ANCNC

submitted by

CONTACT: John F. Spencer
1601 Fifth Avenue, Suite 1100

Seattle, WA 98010

(425) 453-5000

February 1, 2011 

F I N A L  D R A F T  

submitted to

Anchorage Water and Wastewater Utility





 

 

 

 

 

 

 

 

 

 

Anchorage Water and Wastewater Utility 
John M. Asplund Water Pollution Control Facility 

NPDES Permit Reauthorization 
Biological Evaluation 

 
 

 
 
  
 
 
  
 

February 1, 2011



 

 

 



 

RDD/100410001 (TOC_ONLY)  III 
WBG020810173433RDD  

Table of Contents 
Executive Summary ...................................................................................................... 1 

Acronyms and Abbreviations ................................................................................... viii 
[...]
National Pollutant Discharge Elimination System (NPDES) permit administered by the 
U.S. Environmental Protection Agency (EPA) as prescribed by the Clean Water Act 
(CWA).  

In January 2005, AWWU applied to the EPA to renew the discharge permit and 301 (h) 
modifications of its NPDES Permit (CH2M HILL, 2004). During the preparation of these 
permit renewal documents, AWWU worked closely with EPA and Alaska Department of 
Environmental Conservation staff to address all potential environmental concerns. While 
developing the permit renewal applications, a comprehensive review of the physical 
environment, water quality, biological community and habitat, and protected beneficial 
uses of the water body in the affected region was completed. No impacts have been 
measured from the existing discharge, as documented in extensive monitoring since 
1986 and the analyses developed for the permit applications. EPA has granted  
conditional status to the AWWU for the purposes of Endangered Species Act (ESA) 
consultation on the 301(h) application for modification determination and permit 
reauthorization for the Asplund WPCF. EPA retains primary consultation status.  

The receiving waters and environs of the CI are atypical of estuaries and provide ideal 
conditions to discharge nonindustrial primary effluent without harm to the environment. 
Knik Arm’s extreme tidal range (average of 30 feet), current ranges of 3 to 5 knots, and 
typical sediment levels of 1,000 milligrams per liter result in a capacity to easily 
assimilate the municipality’s treated wastewater effluent. The NPDES permit includes 
extensive effluent monitoring, as well as extensive physical, chemical, and biological 
monitoring of the receiving waters. This comprehensive monitoring program has been 
actively documenting Asplund WPCF treatment performance and receiving water 
conditions in CI since 1986. No impacts have been measurable from the existing 
discharge as demonstrated by the ongoing monitoring program. The permit renewal 
application demonstrates that the treatment plant discharge will comply with all federal 
and state requirements for discharging primary effluent to CI. 

On October 22, 2008, the National Marine Fisheries Services (NMFS) published a Final 
Rule to list the CI beluga whale (Delphinapterus leucas), a distinct population segment, 
as an endangered species (73 FR 62919). In accordance with the listing of belugas as 
endangered, NMFS must designate critical habitat for the CI beluga whale under the 
ESA. The process for designating critical habitat was initiated with the publication of an 
Advance Notice of Proposed Rulemaking on April 14, 2009 (74 FR 17131), and is 
currently undergoing a public review process, following publication of proposed critical 
habitat on December 2, 2009 (74FR63080). 



 

 1-2 RDD/100410001 (AWWU_BIOLOGICAL_EVALUATION JAN 2011FINAL  
 WBG020810173433RDD  

EPA has tasked AWWU with drafting a Biological Evaluation (BE) for listed species to 
support EPA Section 7 consultations with NMFS and the U.S. Fish and Wildlife Service. 
Consultation letters from NMFS (June 2009) and U.S. Fish and Wildlife Service 
(USFWS) (May 2009) to EPA indicate that the CI population of beluga whales 
represents the only federally listed species to be included in this BE. The BE will be 
submitted to EPA and will be used by the agency, in whole or in part, to determine 
whether permit reauthorization is likely to affect the continued existence of species 
protected by the ESA, or adversely modify their habitat. 

1.2 NPDES Permit Renewal 

1.2.1 NPDES Permit 
The John M. Asplund WPCF is currently operating under the NPDES permit 
AK-002255-1 that was signed on June 30, 2000, and became effective on August 2, 
2000. This permit authorizes discharge of effluent from the WPCF. Wastewater from the 
Municipality of Anchorage is treated at this facility before discharge to the receiving 
waters of Knik Arm in CI. The NPDES permit incorporates the requirements 
necessitated by a 301(h) modification of secondary treatment requirements and 
complies with provisions of the Federal Water Pollution Control Act as amended by the 
CWA (CWA, 33 U.S.C. §1251 et seq.) and the Water Quality Act of 1987, P.L. 100-4.  

The permit was administratively extended in August 2005 pending a permit renewal 
decision from EPA. The most recent application for a reauthorization of the NPDES 
permit and 301(h) modification was submitted in January 2005 and is currently being 
reviewed by EPA. 

1.2.2 Permit History 
In September 1979, the Municipality of Anchorage submitted to the EPA an application 
for a 301(h) modificiation of secondary treatment requirements, proposing an improved 
discharge that eliminated chlorination and required the addition of both a 610-meter (m) 
extension and a 305-m diffuser to the Asplund WPCF outfall. The outfall extension was 
intended to move the point of discharge beyond the influence of a gyre that was 
reported to exist off Point Woronzof on a flood tide that was presumed to carry effluent 
toward shore, causing bacterial contamination of the shoreline.  

Further studies were subsequently undertaken to derive design criteria for the outfall 
improvements. The central issue was to evaluate outfall design alternatives and the 
chlorination/no chlorination option in relation to a system of eddies that occurs on the 
flood tide. These studies were completed as an Amendment to the Wastewater 
Facilities Plan for Anchorage (CH2M HILL et al., 1985). This amended plan 
recommended using the existing 245-m outfall with the addition of a three-nozzle 
diffuser. It was shown that chlorination would be required to meet bacterial standards, 
even with an extended outfall and diffuser. Because the same water quality standards 
could be met by chlorinating and installing an improved diffuser at the end of the 
existing outfall, there was no need to extend the outfall.  

  



WBG020810173433RDD_1-1

FIGURE 1-1
LOCATION MAPS AND CONTOURS FOR
ASPLUND WPCF AND ANCHORAGE AREA
AWWU BIOLOGICAL EVALUATION
ANCHORAGE WATER AND WASTEWATER UTILITY (AWWU)

SOURCE: AWWU NPDES PERMIT APPLICATION

Location of Anchorage, Alaska



  

RDD/100410001 (AWWU_BIOLOGICAL_EVALUATION JAN 2011FINAL)  1-5 
WBG020810173433RDD  

Concurrent with the studies to amend the facilities plan, a revised 301(h) application 
was submitted to the EPA. After extensive EPA review, public comment, and hearings, 
the Final Permit Decision was issued, and the 5-year NPDES permit became effective 
on October 16, 1985. As required by this permit, a multi-port diffuser was installed in 
August 1987 prior to the second year of receiving water sampling.  

The Municipality of Anchorage submitted an application to renew the 301(h) 
modification of secondary treatment requirements in 1990. A more recent application 
was submitted in 1998 with additional information provided to EPA in 1999. A draft 
NPDES permit that incorporated the 301(h) modification was issued in 1999 for public 
comment. The renewed permit was signed by EPA on June 30, 2000, to become 
effective on August 2, 2000, for 5 years. In January 2005, AWWU applied to the EPA for 
renewal of the discharge permit and 301 (h) modification of secondary treatment 
requirements (CH2M HILL, 2004).  

1.3 Treatment Facility and Discharge System 
The Asplund WPCF serves the Anchorage area and is located at Point Woronzof on the 
Knik Arm of CI (Figure 1-1). Plant influent is primarily of domestic origin, although a 
limited industrial component is included; the Municipality of Anchorage has local limits 
for pretreatment and a monitoring program. There are no combined sewers in the 
Anchorage sewer system. The existing facility is located on a 45.6-acre site adjacent to 
Ted Stevens Anchorage International Airport and CI. The plant provides treatment for a 
design average flow of 58 million gallons per day (mgd) and a maximum hourly flow of 
154 mgd. The annual average daily discharge is approximately 28 mgd. Figure 1-2 is a 
site plan of the facility and Figure 1-3 is a flow diagram.  

The Asplund WPCF receives and treats wastewater generated throughout the 
Anchorage Bowl, including Elmendorf Air Force Base and Fort Richardson Army Base. 
Sludge from both the Eagle River and Girdwood wastewater treatment plants is also 
received at the Asplund WPCF for treatment. Septage from septic tank haulers is 
transported to and disposed of at two dump stations connected to the Anchorage 
wastewater collection system.  

Existing treatment units provide screening, grit removal, sedimentation, skimming, and 
chlorination. The treatment process achieves much higher removal rates than typical 
primary treatment facilities and higher than typical advanced (chemical) primary 
treatment. Sludge from the primary clarifiers is thickened and dewatered. The 
dewatered sludge and skimmings are incinerated and the ash disposed of in a sanitary 
landfill. Within the permit period, the sludge volume may increase above the incinerator 
capacity. If the incinerator capacity is exceeded, the excess sludge will be dewatered 
and disposed of at the landfill. 

Chlorinated primary effluent is discharged through a 3.0-m-diameter (120-inch) chlorine 
contact tunnel and then through a 2.1-m-diameter (84-inch) outfall to Knik Arm of CI 
(Figure 1-4). The Point Woronzof outfall extends 804 feet from the shore at Point 
Woronzof and terminates as a trifurcated diffuser in water with a mean lower low water 
depth of 4.6 meters (15 feet). The outfall configuration is shown on Figure 1-5. The 



 

 1-6 RDD/100410001 (AWWU_BIOLOGICAL_EVALUATION JAN 2011FINAL  
 WBG020810173433RDD  

discharge depth of the diffuser during the typical 24-hour tidal cycle ranges from 12 feet 
to 41 feet. The outfall diffuser has a defined zone of initial dilution (ZID) with a radius of 
650 meters from a point 30 meters inshore of the terminus, and the ZID is the region 
provided for immediate mixing and dilution of the wastewater discharge (Figure 1-6). 
The effluent plume occupies less than one-third of the ZID in any period of time (see 
Figure 1-7). Current speeds at the discharge site range from approximately 1 to 6 knots. 
Details of the tidal-driven currents, discharge plume transport, and dilution at the 
discharge site are discussed in a later section of this document. Table 1-1 shows design 
flows and projected flows at the end of the current NPDES permit period.  

Table 1-1. Current and Projected Design Flows 

 Design Flows Projected Flows 

Average daily flow 2.5 m3/sec (58 mgd) 1.5 m3/sec (33.7 mgd) 

Maximum daily flow 5.6 m3/sec (128 mgd) 1.7 m3/sec (38.2 mgd) 

Peak hourly flow 6.7 m3/sec (154 mgd) 3.2 m3/sec (73 mgd) 

 

1.4 Zone of Initial Dilution 
When effluent is discharged from the diffuser ports, there is an initial and very rapid 
mixing of the effluent jets with the ambient water. This results in a plume of mixed 
effluent and ambient water that moves away from the discharge point. The effluent in 
the plume becomes increasingly diluted along the plume trajectory until the point where 
the rapid mixing ceases because the relative velocities between the plume and ambient 
water are the same. This process is referred to as initial dilution. Following initial 
dilution, passive diffusion becomes the dominant physical process that results in further 
dilution of the effluent with the ambient water. These two processes; initial dilution and 
passive diffusion, are physically quite different and require different mathematical 
descriptions and models to simulate and predict the concentration of effluent in space 
and time. 

The region surrounding the diffuser where initial dilution occurs is generally referred to 
as the zone of initial dilution. The process of initial dilution is so rapid and energetic, with 
time scales of seconds to minutes, that organisms temporarily entrained in or passing 
through in the initial plume are not present long enough to be exposed to chronic or 
lethal toxicity effects.  

It is important to distinguish between the physical ZID and the regulatory ZID. For a 
given diffuser configuration, the process of initial dilution and the plume characteristics 
depend on the effluent flow, effluent density, ambient current speed and direction, water 

depth, and the density structure of the ambient water2. Therefore, at any given time the 
physical ZID will vary in location, size, and dilution achieved along the plume trajectory.  

                                            
2Constraints on initial dilution may also arise from adjacent shoreline boundaries limiting plume spreading. However, such 
constraints are not involved in the case under consideration here. 



 

 

 



W
B

G
02

08
10

17
34

33
R

D
D

_1
-2

F
IG

U
R

E
 1

-2
A

W
W

U
 S

IT
E

 P
L

A
N

A
W

W
U

 B
IO

LO
G

IC
A

L 
E

V
A

LU
A

T
IO

N
A

N
C

H
O

R
A

G
E

 W
A

T
E

R
 A

N
D

 W
A

S
T

E
W

A
T

E
R

 U
T

IL
IT

Y
 (

A
W

W
U

)

S
O

U
R

C
E

: A
W

W
U

 N
P

D
E

S
 P

E
R

M
IT

 A
P

P
LI

C
A

T
IO

N



 

 

 



WBG020810173433RDD_1-3

FIGURE 1-3
WASTEWATER FLOW
AWWU BIOLOGICAL EVALUATION
ANCHORAGE WATER AND WASTEWATER UTILITY (AWWU)

SOURCE: AWWU NPDES PERMIT APPLICATION



 

 

 



O
U

T
FA

L
L

W
B

G
02

08
10

17
34

33
R

D
D

_1
-4

F
IG

U
R

E
 1

-4
O

U
T

FA
L

L
 L

O
C

A
T

IO
N

A
W

W
U

 B
IO

LO
G

IC
A

L 
E

V
A

LU
A

T
IO

N
A

N
C

H
O

R
A

G
E

 W
A

T
E

R
 A

N
D

 W
A

S
T

E
W

A
T

E
R

 U
T

IL
IT

Y
 (

A
W

W
U

)

N
O

T
E

:
F

IN
A

L 
E

F
F

LU
E

N
T

 IS
 D

IS
C

H
A

R
G

E
D

 T
H

R
O

U
G

H
 D

IF
F

U
S

E
R

 8
00

’ O
F

F
S

H
O

R
E

S
O

U
R

C
E

: A
W

W
U

 B
E

LU
G

A
 W

H
A

LE
 P

P
T





W
B

G
02

08
10

17
34

33
R

D
D

_1
-5

F
IG

U
R

E
 1

-5
O

U
T

FA
L

L
 A

N
D

 D
IF

F
U

S
E

R
A

W
W

U
 B

IO
LO

G
IC

A
L 

E
V

A
LU

A
T

IO
N

A
N

C
H

O
R

A
G

E
 W

A
T

E
R

 A
N

D
 W

A
S

T
E

W
A

T
E

R
 U

T
IL

IT
Y

 (
A

W
W

U
)

S
O

U
R

C
E

: A
W

W
U

 N
P

D
E

S
 P

E
R

M
IT

 A
P

P
LI

C
A

T
IO

N



 

 

 



WBG020810173433RDD_1-6

FIGURE 1-6
ZONE OF INITIAL DILUTION
AWWU BIOLOGICAL EVALUATION
ANCHORAGE WATER AND WASTEWATER UTILITY (AWWU)





 

 1-14 RDD/100410001 (AWWU_BIOLOGICAL_EVALUATION JAN 2011FINAL  
 WBG020810173433RDD  

The regulatory ZID is a volume in which the plume may be located (and in which initial 
dilution is taking place) under the entire range of effluent flows and ambient conditions. 
Therefore, the regulatory ZID is typically much larger than the physical ZID at any given 
time. 

The regulatory ZID is defined by critical conditions. Critical conditions are those under 
which the initial dilution will be the lowest (critical initial dilution or CID) and the physical 
ZID will be the largest. To define the regulatory ZID, the plume characteristic and initial 
dilution must be evaluated for a range of effluent and ambient receiving water 
conditions. These conditions generally are the highest effluent flow, the minimum and 
maximum ambient currents, and the density structure of the effluent and receiving water 
that result in the lowest initial dilution.  

1.4.1 Establishing the ZID for the Asplund WPCF 
In the case of the Asplund WPCF outfall, because of the limited water depth, vertical 
homogeneity of ambient density, and the high ambient current speeds, the 
determinations of the CID and ZID are more complicated than in most locations. As a 
result of consultation between AWWU and EPA in 1989, it was determined that initial 
dilution would be considered to occur up to the point where the density difference 
between the plume and ambient water reaches one percent (1%) of the initial density 
difference between the effluent and the ambient water, as described in the 1998 
renewal application (CH2M HILL, 1998). It was also agreed that the regulatory ZID 
would be defined by the distance from the diffuser to the point where the density 